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1 REPORT ISSUED HISTORY

Version Description Issued Data

Rev. 01 Original issue Nov 24,2018
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2 CERTIFICATION

PRODUCT:| Smart Phone

MODEL:| JA32

BRAND:| KYOCERA
APPLICANT:| KYOCERA

TEST SAMPLE:| ENGINEERING SAMPLE

SN.:| JA32125479850089K0676

HW Version:| JA32

SW Version:| Sdm660_64-userdebug 9

TESTED:| Oct 10,2018~ Nov 24,2018

STANDARDS:| FCC 47 CFR Part15 Subpart E §15.407

The above equipment has been tested by BYD Precise Manufacture Co., Ltd.,
and found compliance with the requirement of the above standards. The test record,
data evaluation & Equipment Under Test (EUT) configurations represented herein
are true and accurate accounts of the measurements of the sample’s RF
characteristics under the conditions specified in this report.

e a e ! 11
PREPARED BY et DATE: 20181124
(Yan Chen/ Engineer)
TECHNICAL ’
ACCEPTANCE L AR~ DATE: 2018-11-24
Responsible for EMS (Zhaohui Feng / Manager)
APPROVED BY T A DATE: 20181124

(Jie Yan / Director )
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3 SUMMARY OF TEST RESULTS

FCC RF TEST REPORT

The EUT has been tested according to the following specifications:

FCC RULE Description RESULT REMARK
§15.403(i) 26dB and 99% BandWidth Pass -
Maximum Conducted Output
§15.407(a) Pass < 24,30dBm(depend on band)
Power
§15.407(a) Power Spectral Density Pass < 11 (depend on band)
§15.407(9g) Frequency Stability Pass Within Operation Band

3.1 Measurement Uncertainty

Parameter

Measurement Uncertainty

Occupied Channel Bandwidth +5%
RF output power, Conducted +0.59dB
Power Spectral Density, Conducted +0.59dB
Unwanted Emissions, Radiated +1.6dB
Temperature +1°C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle +1%

5/160
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4 GENERAL INFORMATION

4.1 Test Equipments List

FCC RF TEST REPORT

Description & Next Calibration
MODEL NO. SERIAL NO.
Manufacturer date
SIGNAL ANALYZER
FSQ26 200393 2019/4/9
ROHDE & SCHWARZ
DC Power Supply
E3632A MY40029031 2019/3/5
Agilent
RADIO COMMUNICATION
CMW500 145022 2019/10/16
TESTER
Temperature Chamber Temperature
'58226087670060 2019/3/5
WEISS Chamber
Power Divider r - C279810-01 -
Huber Suhner
RF cable SUCOFLEX - -
104PE
PC - 30008979 -
NOTE: Calibration cycle 12 months.
6/160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

4.2 Description of Test Modes

Test Items Mode Data Rate | Test Channel | Power level
802.11a 6Mbps L/M/H 15
26dB and 99% BW 802.11n HT20 MCSO0 L/M/H 15
Power Spectral Density 802.11n HT40 MCSO0 L/M/H 13
Output Power 802.11ac VHT20 MCSO0 L/M/H 15
802.11ac VHT40 MCSO0 L/M/H 13
802.11ac VHT80 MCSO0 M 13
802.11a 6Mbps L/M/H 15
802.11n HT20 MCSO0 L/M/H 15
802.11n HT40 MCSO0 L/M/H 13
Frequency Stability 802.11ac VHT20 MCSO0 L/M/H 15
802.11ac VHT40 MCSO0 L/M/H 13
802.11ac VHT80 MCSO0 M 13

4.3 Testing Location

Test Site BYD Precise Manufacture Co., Ltd.

No. 3001, Baohe Road, Baolong Longgang, Shenzhen, 518116,

Test Site Location ) _ _
People’ s Republic of China

Post Code 518116
Telephone +86-755 8489 8888 55501
Fax +86-755 8964 3771

4.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:
* A2LA (Certificate No. 4886.01)

BYD Precise Manufacture Co., Ltd., Baolong Shenzhen Laboratory is accredited by the American
Association for Laboratory Accreditation (A2LA). Certificate No. 4886.01.

* FCC —-Designation Number: CN1232
BYD Precise Manufacture Co., Ltd., Baolong Shenzhen Laboratory has been recognized as an

accredited testing laboratory.
Designation Number: CN1232.

71160 Partl5 Subpart E §15.407 Rev.01
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45 Test Environment and List of Software and Parts

Test Items Software Parts Environment
Temp.:25°C+3
26dB BandWidth QRCT Version3.0 USB Cable. Fake battery Humi:30%~60%
Volt.:3.8V
Temp.:25°C+3
99% BandWidth QRCT Version3.0 USB Cable, Fake battery Humi:30%~60%
Volt.:3.8V
Temp.:25°C+3
Output Power QRCT Version3.0 USB Cable, Fake battery Humi:30%~60%
Volt.:3.8V
Temp.:25°C+3
Power Spectral Density QRCT Version3.0 USB Cable, Fake battery Humi:30%~60%
Volt.:3.8V
Temp.:-20°C~60°C
Frequency Stability QRCT Version3.0 USB Cable. Fake battery Humi:30%~60%
Volt.:3.8, 3.42, 4.18V

4.6 CONFIGURATION of System Under Test

Power Divider

System Simulator - ")

EUT

O

Spectrum Analyzer

4.7  General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it
must comply with the requirements of the following standards:

FCC 47 CFR Partl5 Subpart E

FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r02

ANST C63. 10-2013

All test items have been performed and recorded as per the above standards.
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Build Your Dreams!

5 TEST TYPES AND RESULTS

5.1 26dB and 99% Bandwidth
5.1.1 Description
This section is for reporting purpose only.
There is no restriction limits for bandwidth.
5.1.2 Test Instruments

The measuring equipment is listed in the section 4.1 of this test report.

FCC RF TEST REPORT

9/160
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5.1.3 Test Procedure
a.Set RBW = approximately 1% of the emission bandwidth.

b.Set the VBW > RBW
c.Detector = Peak
d. Trace mode = max hold.

e.Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

f.For 99% Bandwidth Measurement, the spectrum analyzers resolution bandwidth (RBW) is set

1MHz and set the Video bandwidth(VBW) = 3 * RBW.

g.Measure and record the results in the test report.

514 Test Setup

=

Power Divider

- <

System Simulator

EUT

O

Spectrum Analyzer
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5.15 Test Results

5G U-NII-1

Mode Data Rate | Channel | Frequency(MHz) | 99% BW(MHz) | 26dB BW(MHz)
11A 6Mbps 36 5180 17.280 20.962
1A 6Mbps 44 5220 17.296 21.090
1A 6Mbps 48 5240 17.296 20.962
11N 5G HT20 MCS0 36 5180 18.496 22.436
11N 5G HT20 MCS0 44 5220 18.448 22.436
11N 5G HT20 MCS0 48 5240 18.464 22.244
11N 5G HT40 MCS0 38 5190 37.504 44.359
11N 5G HT40 MCS0 46 5230 37.472 44.744
11AC HT20 MCS0 36 5180 18.432 21.923
11AC HT20 MCS0 44 5220 18.432 22.051
11AC HT20 MCS0 48 5240 18.464 22.372
11AC HT40 MCSO0 38 5190 37.376 43.590
11AC HT40 MCS0 46 5230 37.408 43.718
11AC HT80 MCS0 42 5210 77.952 90.256

5G U-NII-2A

Mode Data Rate | Channel | Frequency(MHz) | 99% BW(MHz) | 26dB BW(MHz)
1A 6Mbps 52 5260 17.296 20.962
11A 6Mbps 60 5300 17.264 20.705
1A 6Mbps 64 5320 17.264 20.897
11N 5G HT20 MCS0 52 5260 18.464 22.180
11N 5G HT20 MCSO0 60 5300 18.448 22.051
11N 5G HT20 MCS0 64 5320 18.464 22.564
11N 5G HT40 MCS0 54 5270 37.504 44.359
11N 5G HT40 MCS0 62 5310 37.472 44.359
11AC HT20 MCS0 52 5260 18.432 22.180
11AC HT20 MCSO0 60 5300 18.448 22.051
11AC HT20 MCS0 64 5320 18.432 22.244
11AC HT40 MCS0 54 5270 37.344 43.462
11AC HT40 MCS0 62 5310 37.344 43.333
11AC HT80 MCSO0 58 5290 77.696 90.769

5G U-NII-2C

Mode Data Rate | Channel | Frequency(MHz) | 99% BW(MHz) | 26dB BW(MHz)
1A 6Mbps 100 5500 17.280 21.218
1A 6Mbps 116 5580 17.280 21.218

11/160 Partl5 Subpart E §15.407 Rev.01
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11A 6Mbps 140 5700 17.264 21.026

11N 5G HT20 MCSO0 100 5500 18.480 22.180
11N 5G HT20 MCSO0 116 5580 18.480 22.244
11N 5G HT20 MCSO0 140 5700 18.448 22.372
11N 5G HT40 MCSO0 102 5510 37.504 44.103
11N 5G HT40 MCSO0 110 5550 37.504 44.231
11N 5G HT40 MCS7 134 5670 37.440 44.487
11AC HT20 MCSO0 100 5500 18.464 22.051
11AC HT20 MCS0 116 5580 18.432 21.987
11AC HT20 MCSO0 140 5700 18.448 22.180
11AC HT40 MCSO0 102 5510 37.312 43.590
11AC HT40 MCSO0 110 5550 37.408 43.333
11AC HT40 MCSO0 134 5670 37.376 43.718
11AC HT80 MCSO0 106 5530 77.760 90.256

12/160 Part15 Subpart E §15.407 Rev.01
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26dB bandwidth(U-NI1-1):

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.87 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.181858974 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW 40.961538§462 MHz
Temp |1 [T1 ndB]

10
L -2(.96 dBm
v
/“",WM"’W\:\J‘U‘-\/L\ | NPT 5.169615385 GHz
L Temm [’TW el D.]

] ¥
-21.22 dBm
5.150578923 GHz

e
oT = 1.,ﬁa3m \

Jlln/"JI \\m

N:WW W“”w

~-40

F-50

--60

--70

-80

Center 5.18 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 05:13:32

11A 6Mbps CH36 5180MHZ
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RBW 200 kHz Marker 1 [T1 ]
VBW 500 kHz 4.62 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.224102564 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 41.0897435%0 MHz
10 Temp |1 [T1 ndB]
[ -21.28 dBm
X
WW’\/\'\ PRV 5.209551282 GHz
MACH I I Temp [T1 ndel
-21.09 dBm
5.230641026 GHz
-10
T Tz
L 20 BT —21. D;f/jﬂ}sm ‘”&\
--30 M W M‘A.M
—-40
F-50
--60
H-70
-80
Center 5.22 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 05:23:15

11A 6Mbps CH44 5220MHZ
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RBW 200 kHz Marker 1 [T1 ]
VBW 500 kHz 5.18 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.241858%74 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 40.961538§462 MHz
| Temp |1 [T1 ndB]
10 T
v -20.68 dBm
WW A A e 5.22967%487 GHz
MACH I I [ Temp [T1 ndel
-21.05 dBm
5.250641026 GHz
-10
T Tz
-—20 v/ >
DI —Z0. VJJ\[’UBI‘H \4\“
MM MW
—-40
F-50
--60
H-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 05:31:55

11A 6Mbps CH48 5240MHZ
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RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.46 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.176923077 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW H42.435897436 MHz
Temp |1 [T1 ndB]

10
1 -21.15 dBm
I
/JLMMMNA‘MMMMP\ Wﬂ,\ 5.168782051 GHz
MACH I I Temp [T1 ndel
-21.59 dBm
5.1591217949 GHz
F-10

20 o
D1 —21.3ﬁﬁ dEm X\
30 Mﬁf &hkl

ks M

—-40

F-50

--60

--70

-80

Center 5.18 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 09:27:23

11N 5G HT20 MCS0 CH36 5180MHZ
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RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.37 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.221410256 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW H42.435897436 MHz
Temp |1 [T1 ndB]

=10
1 -21.66 dBm
Ay i H A 5.208783051 GHz
MACH I I /ﬂ “wwVM¢M\ N\ Temp [T1 ndel
/ \ -21.37 dBm
5.231217949 GHz
H-10 1

- D1 -21. Vz,?!" ABm \\{
/| My,

—-40

F-50

--60

--70

-80

Center 5.22 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 09:32:26

11N 5G HT20 MCS0 CH44 5220MHZ
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RBW 200 kHz Marker 1 [T1 ]
VBW 500 kHz 4.64 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.24383205128 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW H42.24358%9744 MHz
10 Temp |1 [T1 ndB]
i -21.12 dBm
X
P W!\,\ 5.228974359 cHz
MACH I I f} Temp [T1 ndel
—271.43 dBm
5.25121794%9 GHz
-10
b T2
-20 D1 —Z21. jﬁ/ dBEm ‘V\)
.l!‘w LU‘I
=30 W oy
—-40
F-50
--60
H-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 09:36:10

11N 5G HT20 MCS0 CH48 5240MHZ
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RBW 500 kHz Marker 1 [T1

VBW 1 MHz 4.02 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.183589744 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW 44.358974359 MHz

Temp |1 [T1 ndB]
-21.80 dBm

5.167%48718 GHz

F10

i
E
E

[T1 nde]

—-24.03 dBm
5.212307%6592 GHz

——-10

A b

omndt” St

—-40

F-50

--60

--70

-80

Center 5.19 GHz 8 MHz/ Span 80 MHz

BAND
Date: 22.0CT.2018 10:23:56

11N 5G HT40 MCS0 CH38 5190MHZ
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RBW 500 kH=z Marker 1 [T1 ]
VBW 1 MHz 3.98 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.223589744 GHz
20 Offget 1.2 dB ndB [|T1] 26.00 dB
BW 44 .74358%744 MH=z
10 Temp |1 [T1 ndB]
1 -22.17 dBm
T 5.207944718 GHz
= wukummu,ﬂﬁﬂﬂbam /UMJM¢MVVMMNmeU\
MACH I I )J Tems [T1 nde]
—-22.09 dBm
5.2525693308 GHz
F-10
T, T4
| _2p "
Dl -22. ;}F dEm \V\\
I Mlyﬂ \%
—-40
F-50
--60
H-70
-80
Center 5.23 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:28:00

11N 5G HT40 MCS0 CH46 5230MHZ
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RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.78 dBm
Ref 20 dBm AT 20 dB SWT 20 ms 5.173782051 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW H41.523074%923 MHz
Temp |1 [T1 ndB]

10
1 -21.16 dBm
1
WM LAt g it 5.169102564 GHz
r1acH I fv rnyhvuﬂﬁ L‘\ Temp [T1 nde]

-21.27 dBm
5.151025641 GHz

——-10

=20 D1 —21J1Jbv dem
50 uufﬁ 1

M

—-40

F-50

--60

--70

-80

Center 5.18 GHz 4 MHz/ Span 40 MHz

BAND
Date: 23.0CT.2018 03:22:55

11AC HT20 MCSO CH36 5180MHZ
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RBW 200 kHz Marker 1 [T1 ]
VBW 500 kHz 4.24 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.217115385 GHz
20 Offget 1.2 dB ndB [|T1] 26.00 dB
BW H42.051284051 MHz
10 Temp |1 [T1 ndB]
1 -22.09 dBm
N\"WMWW 5.209230769 GHz
MACH I I I A\ Temp [T1 ndel
-24.02 dBm
5.2312842051 GHz
L 10 1
T4
-20
D1 —21.’;}*’ ABm "*Vm\
0 v \\W
—4
F-50
--60
H-70
-80
Center 5.22 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 (03:28:42

11AC HT20 MCS0 CH44 5220MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1 ]

VBW 500 kHz 4.35 dBm
Ref 20 dBm AT 20 dB SWT 20 ms 5.2458%97436 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW H42.3717%94872 MHz
Temp |1 [T1 ndB]

=10
1 -21.96 dBm
WW}M\’\\'\ W\,\ 5.228974359 GHz
L= o fw Temnp [T1 nde]

-21.81 dBm
5.251346154 GHz

——-10

| 5o N
Dl -21. ;ﬁ dBm ‘th

o AW
NMMWM

F-50

--60

--70

-80

Center 5.24 GHz 4 MHz/ Span 40 MHz

BAND
Date: 23.0CT.2018 03:35:00

11AC HT20 MCSO0 CH48 5240MHZ
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@ Build Your Dreams!

EE
nld
L

BAND

Date:

Ref 20

dBm

RBW 500 kHz
VBW 1 MHz
AT 20 dB SWT 20 ms

Marker 1

FCC RF TEST REPORT

[Tl 1
4.71 dBm

5.1958%97436 GHz

20 Off

nds [|T1]

BW 43.583974355%90 MHz
Temp |1 [T1 ndB]

Z2g.00 dB

10
} -271.35 dEm
A 5.168461538 GHz
L, pﬂﬂVWJVJMﬂWW”VVMH rnUWVLJ m\ S 1 nde
~2%4.10 dBm
5.212051282 GHz
-10
L .o 5 T2
D1 —21.17 dBm “:\‘
. o N
50
60
-70
-80
Center 5.19 GHz 8 MHz/ Span 80 MHz

23.0CT.2018 04:34:35

11AC HT40 MCSO CH38 5190MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 1 MHz 4.81 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.235897436 GHz
20 Offget 1.2 dB ndB [|T1] 26.00 dB
BW 43.717948718 MHzZ
10 Temp |1 [T1 ndB]
1 -21.38 dBm
1
I MMM‘,\ 5.208461538 GHz
MACH I I Fidd JWMWN"W\ Tems [T1 nde]
-21.%94 dBm
5.25217%487 GHz
-10
e T2
=20 T = Lff( JEm ivw
- X a
oA AW
F-50
--60
H-70
-80
Center 5.23 GHz 8 MHz/ Span 80 MHz
BAND

Date: 23.0CT.2018 (04:42:39

11AC HT40 MCSO0 CH46 5230MHZ
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Build Your Dreams! FCC RF TEST REPORT

RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz 4.83 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.233205128 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 90.256410256 MHz
10 Temp |1 [T1 ndB]
1 -20.32 dBm
1
[P 5.166664667 GHz
< vkaerﬂvinwv¢A\f/Uh”N“V ““\
MACH I I / Tt [T1 nde]
—21.46 dBm
5.256923077 GHz
-10
\TZ
F-20
- \M
F-50
--60
H-70
-80
Center 5.21 GHz 16 MHz/ Span 160 MH=z
BAND

Date: 23.0CT.2018 05:24:14

11AC HT80 MCSO0 CH42 5210MHZ

26dB bandwidth(U-NI1-2A):

26 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 5.11 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.261538462 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW 40.961538§462 MHz
Temp |1 [T1 ndB]
-21.10 dBm

1
v
fur‘\/\f\w\m»fw 5.249613385 GHz
Temp [T1 nde]
~-20.90 dBm
5.270574923 GHz

F10

|

EE
—

——-10

[-=20 DI —=ZU0-. = FOBm "\\“
l.w”'f -y,

i A

—-40

F-50

--60

--70

-80

Center 5.26 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 05:37:35

11A 6Mbps CH52 5260MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 5.50 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.301794872 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW 40.705128205 MHz
Temp |1 [T1 ndB]

F10

& -2(.54 dBm
WW’\'\N\/\\ AW PN EN 5.289679487 GHz
MACH I I f Temp [T1 ndel
—20.66 dBm
5.310384615 GHz
--10
T T2

S .

F-40

F-50

--60

--70

-80

Center 5.3 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 05:44:19

11A 6Mbps CH60 5300MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1 ]
VBW 500 kHz 5.48 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.321474359 GHz
20 Offget 1.2 dB ndB [|T1] 26.00 dB
BW 40.859743585%7 MHz
| Temp |1 [T1 ndB]
10 T
v -20.25 dBm
MMM:W At pray 5.30967%487 GHz
MACH I I f Temp [T1 ndel
-20.57 dBm
5.330574923 GHz
-10
T T2
L _on O =210 );/mﬁm -\1\‘
—-40
F-50
--60
F-70
-80
Center 5.32 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 05:47:52

11A 6Mbps CH64 5320MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kH=z Marker 1 [T1 ]
VBW 500 kHz 4.94 dBEm
Ref 20 dBm Att 45 dB SWT 20 ms 5.256923077 GHz
20 Offget 1.2 dB nas [T1) 24.00 dB
BW 42.179487179 MHz
10 Temp |1 [T1 ndB]
3 -2(.92 dBm
NW\WM w«\ 5.248910256 GHz
MACH I I Temp [T1 ndel
~20.90 dBm
5.27108%744 GHz
--10
T Hkﬁ%52
=20 OT = 1.A?5 IEm Q‘
30 JMAMfNMH LLA%AﬂA\
40
--50
l-co
--70
-80
Center 5.26 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 09:40:52

11N 5G HT20 MCS0 CH52 5260MHZ
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Build Your Dreams! FCC RF TEST REPORT

REW 200 kHz Marker 1 [T1
VBW 500 kHz 5.18 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.301346154 GHz
20 Offget 1.2 dB ndB [|T1] 26.00 dB
BW A2 .051282051 MH=z
10 Temp |1 [T1 ndB]
1
v -20.68 dBm
/NWW\/\N\\ l‘wa’\\ 5.289104564 GHz
MACH I I Temp [T1 ndel
—-20.85 dBm
5.311153846 GHz
F-10
s \‘\32
[-=20 T — U.’ﬁﬂdsm "‘h\
|||3|"0* e g M%WM
—-40
F-50
--60
F-70
-80
Center 5.3 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 09:44:54

11N 5G HT20 MCS0 CH60 5300MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.87 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.316153846 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW H42.564104564 MHz
Temp |1 [T1 ndB]

1o

& -21.10 dBm
‘,,U’»wwwr\w\n\ ﬂww,:ww\w’\\\ 5.308783051 GHz
L -0 Temp [T1 ndel

-21.14 dBm
5.331346154 GHz

——-10

=20 DT =2T.1:®% oBm &

L y
g

—-40

q

MMMM

F-50

--60

--70

-80

Center 5.32 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 09:49:04

11N 5G HT20 MCS0 CH64 5320MHZ
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Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 1 MHz 4.62 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.276923077 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 44.358974359 MHz
10 Temp |1 [T1 ndB]
1 -21.10 dBm
b 5.243830745%23 GHz
EESE | ﬁw d\ Temn [T1 nde]
-21.62 dBm
5.25243585%7 GHz
-10
-20 DI -21. ;r,! dBm ?\
o MU \\"w
—-40
F-50
--60
H-70
-80
Center 5.27 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:32:29

11N 5G HT40 MCS0 CH54 5270MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 1 MHz 4.70 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.303589744 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 44.358974359 MHz
10 Temp |1 [T1 ndB]
1 -21.72 dBm
X
vunjumhﬂ»ﬁwwmhﬁ fﬂw}»ﬂ%aﬂﬂwwuwk 5.287948718 GHz
MACH I I ﬂq N\ Temp [T1 ndel
-21.16 dBm
5.3323076%2 GHz
-10
T T2
=20 D1 —21.13F dBm LY
. Mw \\‘\WMLW
—-40
F-50
--60
F-70
-80
Center 5.31 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:36:25

11N 5G HT40 MCS0 CH62 5310MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1
VBW 500 kHz 4.89 dBm
Ref 20 dBm Att 20 dB SWT 20 ms 5.253717949 GHz
20 Offget 1.2 dB nds [|T1] 2¢.00 dB
BW 42.179487179 MHz
10 Temp |1 [T1 ndB]
3 -21.05 dBm
WM WM/‘M”‘*\ 5.248974359 GHz
MACH I I /w Temp [T1 ndel
-20.93 dBm
5.2711536846 GHz
F-10
T T2
=20 DT = 1.;%? TEm ﬂ%
L 5 U"'N ‘\‘\LLW“'\\,;‘
0
-50
--60
-70
-80
Center 5.26 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 03:39:36

11AC HT20 MCSO0 CH52 5260MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 5.28 dBm
Ref 20 dBm AT 20 dB SWT 20 ms 5.293717%49 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW H42.051284051 MHz
Temp |1 [T1 ndB]

F10

s -21.21 dBm
AMMA,J"MLA"V""\ N 5.288974359 GHz
MACH I I [M Aﬁ Teng [T1 nde]
/ \ ~20.77 dbBm
5.311029641 GHz
F-10

=20 DL — U.’f} B ﬁ#

F-50

--60

--70

-80

Center 5.3 GHz 4 MHz/ Span 40 MHz

BAND
Date: 23.0CT.2018 03:44:57

11AC HT20 MCSO0 CH60 5300MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1
VBW 500 kHz 4.80 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.317051282 GHz
20 ©Offget 1.2 dB nde [ T1] 26.00 dB
BW 32.24358%9744 MHz
10 Temp |1 [T1 ndB]
1 -21.26 dBm
I
iuwquhuwpbarAh\ JVMAAJAWNN 5.308%10256 GHz
MACH I I Fﬂ Temp [T1 ndel
-21.17 dBm
5.331153846 GHz
-10
T T2
=20 OT = 1.4/‘(}}4 Em “.'w
- Mﬁ Mﬁm
W
F-50
--60
-70
-80
Center 5.32 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 03:50:03

11AC HT20 MCSO0 CH64 5320MHZ
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Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 1 MHz 5.52 dBm
Ref 20 dBm Attt 20 dB SWT 20 ms 5.2758%97436 GHz
20 OQffget 1.2 dB ndpb [|T1] z24g.00 dB
BW 43.461538462 MHzZ
| Temp |1 [T1 ndB]
10 T
v -21.01 dBm
WMMMWN\ 5.248461538 GHz
MACH I I il Temp [T1 ndel
-21.05 dBm
5.291923077 GHz
-10
T \1\52
-20 DI =20~ Jjg BT “\
| o MUN 5\
i et
F-50
--60
--70
-80
Center 5.27 GHz 8 MHz/ Span 80 MHz
BAND

Date: 23.0CT.2018 04:47:29

11AC HT40 MCS0 CH54 5270MHZ
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Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 1 MHz 5.44 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.315897436 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 43 .333333333 MHz
10 Temp |1 [T1 ndB]
1
v -21.10 dBm
MM-MW‘W"U\ MM"‘M\ 5.288461538 cHz
MACH I I fw Temp [T1 ndel
—20.95 dBm
5.331794872 GHz
7,10 /|
9/ W\EZ
L _on DT =20 ;/v BT \
L N
L 40 LTIV
NNJ‘JJ‘WM N
F-50
--60
H-70
-80
Center 5.31 GHz 8 MHz/ Span 80 MHz
BAND

Date: 23.0CT.2018 04:52:30

11AC HT40 MCSO CH62 5310MHZ
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Build Your Dreams! FCC RF TEST REPORT

RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz 4.74 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.3138205128 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 90.769230769 MHzZ
10 Temp |1 [T1 ndB]
1 -21.45 dBm
Y ]
oo A A MW»IW\ 5.245897436 GHz
MACH I I | | Temp [T1 ndel
-21.05 dBm
5.336666667 GHz
-10
Sﬂ/ \TZ
=20 D1 —21.]?ﬂ dBm X
L ] Hu \\¢
-30 hqrmfv- Wﬁwuu
F-50
--60
--70
-80
Center 5.29 GHz 16 MHz/ Span 160 MH=z
BAND

Date: 23.0CT.2018 05:28:08

11AC HT80 MCSO0 CH58 5290MHZ

26dB bandwidth(U-NI1-2C):
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.57 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.504102564 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW 41.21794§718 MHz
Temp |1 [T1 ndB]

10
[ -21.31 dBm
v
WW | FIRTpIRY 5.489551282 GHz
L -0 P Temnp [T1 nde]

-21.71 dBm
5.51076%231 GHz

——-10

F-20

D1 —-21.43 m v
N
" iy

F-50

--60

--70

-80

Center 5.5 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 05:52:27

11A 6Mbps CH100 5500MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1 ]
VBW 500 kHz 5.29 dBm
Ref 20 dBm Attt 45 dB SWT 20 ms 5.581538462 GHz
20 OQffget 1.2 dB ndpb [|T1] z24g.00 dB
BW 41.21794§718 MHz
| Temp |1 [T1 ndB]
10 T
-20.73 dBm
A A AR e V! 5.569487179 GHz
MACH I I f Temp [T1 ndel
-20.70 dBm
5.550705128 GHz
-10
T T2
20 UL =20~ mjjdsm \
Mﬁ i
—-40
F-50
--60
--70
-80
Center 5.58 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 06:55:05

11A 6Mbps CH116 5580MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.38 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.704166667 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW 41.025641026 MHz
Temp |1 [T1 ndB]

=10
1 -21.55 dBm
Ww W 5.689613385 GHz
MAXH Lo Temp [T1 ndpe]

—-24.05 dBm
5.710641026 GHz

——-10

T TZ

F-20
D1 —Z21. ’jf.)’dgm ‘3\4\
lrw hwll

et

F-50

--60

--70

-80

Center 5.7 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 (07:02:02

11A 6Mbps CH140 5700MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1 ]
VBW 500 kHz 4.40 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.508333333 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW H42.179487179 MHz
10 Temp |1 [T1 ndB]
1 -21.92 dBm
v
NWWMWW\ 5.488974359 GHz
MACH I I Teng [T1 nde]
-21.39 dBm
5.511153846 GHz
-10
T2
-20 n b LA
D1 -21. ,ﬁﬁ dEm
- WA}""
—-40
F-50
--60
H-70
-80
Center 5.5 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 (09:52:49

11N 5G HT20 MCS0 CH100 5500MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.93 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.572500000 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW H42.24358%9744 MHz

Temp |1 [T1 ndB]
-21.13 dBm

5.568%10256 GHz

F10

i
E;.H
E

-0 I [T1 ndpe]
~21.63 dBm
5.591153846 GHz

=20 OT —271- ﬁ\s Em V\M
F-30 W t\\'\w

—-40

F-50

--60

--70

-80

Center 5.58 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 09:56:37

11N 5G HT20 MCS0 CH116 5580MHZ
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Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.15 dBm
Ref 20 dBm AT 45 dB SWT 20 ms 5.8692500000 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW H42.3717%94872 MHz
Temp |1 [T1 ndB]

10

1 -22.20 dEm

W Bttt 5.688844154 GHz
MACH I I ﬁA NM/M”AV\FbﬂmVVLA MH Termpn [T1 nde]

-2%.08 dBm
5.711217{949 GHz
_y T, T2

D1 -21. A??% dBm ‘VM
Ny "

F-50

--60

--70

-80

Center 5.7 GHz 4 MHz/ Span 40 MHz

BAND
Date: 22.0CT.2018 10:00:32

11N 5G HT20 MCS0 CH140 5700MHZ

46 /160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 1 MHz 4.43 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.525128205 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 44.102564103 MHz
10 Temp |1 [T1 ndB]
1 -21.53 dBm
v
W 5.483205128 GHz
MACH I I s /\ Teng [T1 nde]
h -21.39 dBm
5.53230765%2 GHz
-10
20 i
D1 21.}6,? dBm \
» \_,«)MMM \\AMM
—-40
F-50
--60
H-70
-80
Center 5.51 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:40:11

11N 5G HT40 MCS0 CH102 5510MHZ
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‘E!IIIE’)HUL&/)%HU‘Lhznnnd

E!!
nld
L

BAND

Date:

RBW 500 kHz
VBW 1 MHz

FCC RF TEST REPORT

Marker 1 [T1 ]

4.59 dBm

Ref 20 dBm Att 45 dB SWT 20 ms 5.556923077 GHz
20 Offget 1.2 dB nde [T1] 26.00 dB
BW 44.23076%231 MHz
10 Temp |1 [T1 ndB]
1 -21.28 dBm
v
5.528076923 GHz
MrAﬁUJ\Aﬂuﬂqyuw /umwvhhﬂmmumwwﬂ
| o MJ Vﬂ Teng [T1 nde]
¥ -21.12 dBm
5.572307692 GHz
-10
EF/ Lk’\TZ
L-20 \
D1 —21.1;} dBEm \
L N\

—-40

F-50

--60

--70

-80

Center

5.55 GHz

22.0CT.2018 10:44:40

8 MHz/

Span 80 MHz

11N 5G HT40 MCS0 CH110 5550MHZ

487160
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 1 MHz 4.11 dBm
Ref 20 dBm ALt 45 dB SWT 20 ms 5.663589744 GHz
20 Offget 1.2 dB ndB [|T1] 26.00 dB
BW 44.48717%487 MHz
10 Temp |1 [T1 ndB]
1 -23.03 dBm
M WW""\M 5.647948718 GHz
MACH I I fd M\ Temp [T1 ndel
-21.70 dBm
5.65924358597 GHz
-10
20 T2
D1 -21.$9¢dBm A
. M \\*‘Ilw
—-40
F-50
--60
H-70
-80
Center 5.67 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:48:40

11N 5G HT40 MCS0 CH134 5670MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1

VBW 500 kHz 4.38 dBm
Ref 20 dBm AT 20 dB SWT 20 ms 5.493782051 GHz
20 OQffget 1.2 dB ndpb [|T1] Z2g.00 dB

BW H42.051284051 MHz
Temp |1 [T1 ndB]

10
1 -21.71 dBm
s T 5.489103564 GHz
MACH I I Ia “MAHFMhW W\ Temn [T1 nde]
-21.96 dBm
5.511153846 Goz
10
20 7

il

Dl -21. ﬁﬁ dBm

s

F-50

--60

--70

-80

Center 5.5 GHz 4 MHz/ Span 40 MHz

BAND
Date: 23.0CT.2018 03:54:20

11AC HT20 MCS0 CH100 5500MHZ
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@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1 ]
VBW 500 kHz 5.08 dBm
Ref 20 dBm Att 20 dB SWT 20 ms 5.573782051 GHz
20 Offget 1.2 dB ndp [T1] 2¢.00 dB
BW 41.98717%487 MHz
10 Temp |1 [T1 ndB]
3 -21.02 dBm
W\W\MP\'\N\ memuu.\\ 5.569104564 GHz
MACH I I f¢ Temp [T1 ndel
-20.80 dBm
5.59108%744 GHz
F-10
T, T2
L _2¢g &
DI —Z0. ﬂdﬁm %
o W%M \mw
W—Jn
-50
--60
-70
-80
Center 5.58 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 03:59:48

11AC HT20 MCS0 CH116 5580MHZ

51/160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 200 kHz Marker 1 [T1 ]
VBW 500 kHz 4.14 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.693717%49 GHz
20 Offget 1.2 dB ndB [|T1] 26.00 dB
BW H42.179487179 MHz
10 Temp |1 [T1 ndB]
1 -21.38 dBm
LA b [t 5.688844154 GHz
MACH I I f/ WWW M\ Temp [T1 ndel
-21.18 dBm
5.711025641 GHz
-10
-20
D1 -21. faﬁ/dBm “i‘,\\
| _5q MM l‘\\v%
F-50
--60
H-70
-80
Center 5.7 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 04:04:38

11AC HT20 MCS0 CH140 5700MHZ

52 /160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 1 MHz 4.61 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.515769231 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 43.583974355%90 MHz
10 Temp |1 [T1 ndB]
1 -21.23 dBm
1
ARy by r/kJﬂAMN}WthAwW 5.48858%744 GHz
MACH I I Phut AAM*Ndk\ h\ Temnp [T1 nde]
-21.85 dBm
5.53217%487 GHz
B y/
T2
=20 DI -Z21. ;}/?/dBm
\
L MVW af\
MMJJMI‘AM “
F-50
--60
F-70
-80
Center 5.51 GHz 8 MHz/ Span 80 MHz
BAND

Date: 23.0CT.2018 (04:56:42

11AC HT40 MCS0 CH102 5510MHZ

53/160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 1 MHz 5.09 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.556025641 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 43 .333333333 MHz
| Temp |1 [T1 ndB]
10 T
v -20.80 dBm
J\,-’\-\/\-\/‘J‘)‘M MM"N‘ 5.528461538 GHz
MACH I I P W\ Temp [T1 ndel
-20.87 dBm
5.571794872 GHz
-10
20 DI =20~ /Lj JBT "1,\\‘
--30 o “‘\
40 I M’V i
F-50
--60
F-70
-80
Center 5.55 GHz 8 MHz/ Span 80 MHz
BAND

Date: 23.0CT.2018 05:01:21

11AC HT40 MCSO0 CH110 5550MHZ

54 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1
VBW 1 MHz 4.92 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.676025641 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 43.717948718 MHzZ
10 Temp |1 [T1 ndB]
3 -21.15 dBm
MMW 5.648333333 GHz
MACH I I s N\ Temp [T1 ndel
-20.74 dBm
5.652051282 GHz
-10
T \TZ
=20 o1 = 1./fd3m "V,\(
" \
—-40 NMFW' \wtwu }4%
F-50
--60
--70
-80
Center 5.67 GHz 8 MHz/ Span 80 MHz
BAND

Date: 23.0CT.2018 05:05:55

11AC HT40 MCS0 CH134 5670MHZ

55/160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz 4.81 dBm
Ref 20 dBm ALt 20 dB SWT 20 ms 5.557948718 GHz
20 Offget 1.2 dB ndB [|T1] z24g.00 dB
BW 90.256410256 MHz
10 Temp |1 [T1 ndB]
1 -21.76 dBm
I
L otia 5.486664667 GHz
= WM’I\I\W\I’\ W‘\\
MACH I I [ Tt [T1 nde]
-21.29 dBm
5.576923077 GHz
-10
véj L
| —
20 T = 1.Hﬁ JEm 7
-30 NM‘N‘N’\ \MM
VW/'J
F-50
--60
H-70
-80
Center 5.53 GHz 16 MHz/ Span 160 MH=z
BAND

Date: 23.0CT.2018 05:48:59

11AC HT80 MCS0 CH106 5530MHZ

99% bandwidth(U-NII1-1):

56 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams!

FCC RF TEST REPORT

REW 500 kHz Marker 1 [TL1
VBW 2 MHz 5.17 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.175408000 GHz
20 Offget 1.2 dB oew 17.28000¢000 MHZ
Temp |1 [T1 ORW]
1
-y - -0.94 dem
MWWMWMMWW»\ 5.171376000 GHz
3,1; \L Temp |2 [T1 oWl
MaxH Lo — —1.48 Apm
5.188554000 GHz
--10 4 b
L 50 .
=3
40
--50
l-co
--70
-80
Center 5.18 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018

05:03:08

11A 6Mbps CH36 5180MHZ

57 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz $.37 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.2138288000 GHz
20 Offget 1.2 dB OBW 17.296000000 MH=zZ
. Temp |1 [T1 ORW]
~10 : 2 —0.49 dBm
Wﬂmw%mw“ 5.211404000 GHz
f \EZTemp 2 [T1 opwl
MAXH Lo — 5 ABm
5.228704000 GHz
-10
| 50 1 by
L T
—-40
F-50
--60
-70
-80
Center 5.22 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 05:19:57

11A 6Mbps CH44 5220MHZ

58 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz $.89 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.241904000 GHz
20 Offget 1.2 dB OBW 17.296000000 MH=zZ
1 Temp |1 [T1 ORW]
- v .76 dBm
10 TV WY
Al Mol W*"WMWM 5.231392000 cHz
| \\EZTEW 2 [T1 ogwl
D | B b
5.248688000 GHz
-10
L I\,
| |I'
—-40
F-50
--60
-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018

05:28:40

11A 6Mbps CH48 5240MHZ

59 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz $.58 dBm
Ref 20 dBm Att 25 dB SWT 20 ms 5.1878632000 GHz
20 OQffget 1.2 dB OBW 1}8.496000000 MH=zZ
Temp |1 [T1 ORW]
10 v -1.30 dBm
5.170734000 GHz
L TFemp (2 [Tl ORW]
MAXH o —0 .02 ABm
/ \ 5.189232000 GHz
/ i
. h
T
--40
F-50
--60
--70
-80
Center 5.18 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 (09:24:54

11N 5G HT20 MCS0 CH36 5180MHZ

60 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1
VBW 2 MHz ©.21 dBm
Ref 20 dBm Att 25 dB SWT 20 ms 5.227648000 GHz
20 Offget 1.2 dB OBW 118.46400(000 MHz
Temp |1 [T1 ORW]
1
10 - -.52 dBm
MMW”W"W 5.21076§000 GHz
3/{" Zgemp 2 171 ot
MAXH o —0 .03 ABm
JJ 5.229232000 GHz
-10 M{
L 0 i
--a0
-50
--60
-70
-80
Center 5.22 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 (09:29:52

11N 5G HT20 MCS0 CH44 5220MHZ

61/160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz $.99 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.247800000 GHz
20 Offget 1.2 dB OBW 1}8.464000000 MH=zZ
1 Temp |1 [T1 ORW]
L1y v .41 dBm
MWWMW 5.230784000 GHz
TFemp |2 [T1 ORBW]
e Lo 18 dBm
l/ \h 5.245248000 GHz
-10 Hv \M
-20 Nyl
—-40
F-50
--60
H-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 09:34:02

11N 5G HT20 MCS0 CH48 5240MHZ

62 /160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 7.33 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.197936000 GHz
20 Offget 1.2 dB OBW 37.504000000 MH=zZ
Temp |1 [T1 ORW]
—0.39 dBm
5.171248000 GHz
Temp |2 [Tl OBW]
MAXH T2 B b
\ 5.208752000 GHz
L
F-50
--60
-70
-80
Center 5.19 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:20:29

11N 5G HT40 MCS0 CH38 5190MHZ

63 /160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 7.55 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.2421%2000 GHz
20 Offget 1.2 dB OBW 37.472000000 MH=zZ
Temp |1 [T1 ORW]
-1.30 dBm
5.211344000 GHz
””‘\g%emp 2 [r1 ofm
(MAXH — 49 dBm
\ 5.248814000 GHz
F-50
--60
-70
-80
Center 5.23 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:25:38

11N 5G HT40 MCS0 CH46 5230MHZ

64 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1

VBW 2 MHz ©.39 dBm
Ref 20 dBm AT 25 dB SWT 20 ms 5.173360000 GHz
20 OQffget 1.2 dB OBW 18.432000000 MHZ

Temp |1 [T1 ORW]
—-0.44 dBm

MMW 5.170784000 GHz
“\gfemp

2 [T1 OpBwW]

E!!
nld
L

40 ARm

\w 5.189216000 GHz

—-40

F-50

--60

--70

-80

Center 5.18 GHz 4 MHz/ Span 40 MHz

BAND
Date: 23.0CT.2018 03:20:13

11AC HT20 MCSO CH36 5180MHZ

65 /160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz §.99 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.213360000 GHz
20 Offget 1.2 dB OBW 1}8.432000000 MH=zZ
Temp |1 [T1 ORW]
1
~10 - -0.04 dBm
Ly T T e s 5.210814000 GHz
gg“ “\3§emp > tr1 o
MACH I I 14 Apm
I/ \ 5.225248000 GHz
| 209 L
—-40
F-50
--60
-70
-80
Center 5.22 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 03:25:48

11AC HT20 MCS0 CH44 5220MHZ

66 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz $.33 dBm
Ref 20 dBm Attt 25 dB SWT 20 ms 5.244192000 GHz
20 OQffget 1.2 dB OBW 1}8.464000000 MH=zZ
L Temp |1 [T1 ORW]
F10 . 1 -0.27 dBm
MWWMMM 5.230804000 GHz
3(' "\gemp B
E=E | | 4 4a apm
5.245264000 GHz
-10 '”,f‘
-20
—-40
F-50
--60
F-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz

BAND
Date: 23.0CT.2018 03:32:35

11AC HT20 MCSO0 CH48 5240MHZ

67 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 7.18 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.1938512000 GHz
20 Offget 1.2 dB OBW H7.376000000 MH=zZ
Temp |1 [T1 ORW]
L1y 1 -0.08 dEm
" M 5.171312000 GHz
i e v quTZemp 2 [Tl OFW]
MACH I I —1 .10 dAbm
5.208688000 GHz
-10
-20
F-50
--60
-70
-80
Center 5.19 GHz 8 MHz/ Span 80 MHz
BAND

Date: 23.0CT.2018 04:32:08

11AC HT40 MCSO CH38 5190MHZ

68 /160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams!

EE
nld
L

BAND

Date:

Ref 20

RBW 1 MHz
VBW 3 MHz
dBm ALt 25 dB SWT 20 ms

FCC RF TEST REPORT

Marker 1 [T1 ]
7.60 dBm
5.238352000 GHz

20 Off

OBW 37.408000000 MHzZ
Temp |1 [T1 ORW]
-1.28 dBm

5.211408000 GHz

%%emp 2 [T1 OBW]
- 9 dpm

\M 5.24881000 GHz

Vdlpny

F-50

--60

--70

-80

Center

5.23 GHz 8 MHz/

23.0CT.2018 04:38:57

Span 80 MHz

11AC HT40 MCSO0 CH46 5230MHZ

69 /160

Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 2 MHzZ Marker 1 [T1 ]

VBW 5 MHz 7.84 dBm
Ref 20 dBm AT 25 dB SWT 20 ms 5.237520000 GHz
20 OQffget 1.2 dB OBW 7.952000000 MHZ

Temp |1 [T1 ORW]
.25 dBm

5.171408000 GHz

h“\{emp z [Tl OBW]
Lo L2 -1 =7 ARm
j \ 5.245360000 GHz

——-10

o N

—-40

F10

%
}
1

F-50

--60

--70

-80

Center 5.21 GHz 16 MHz/ Span 160 MH=z

BAND
Date: 23.0CT.2018 05:21:57

11AC HT80 MCSO0 CH42 5210MHZ

99% bandwidth(U-NI1-2A):

70/ 160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kH=z Marker 1 [T1 ]
VBW 2 MHz ©.78 dBm
Ref 20 dBm Attt 25 dB SWT 20 ms 5.261712000 GHz
20 Offset 1.2 dB OBW 17.296000000 MH=Z
1 Temp |1 [T1 ORW]
~10 v -0.49 dBm
b lpon o, | i ot i bogpin, 5.251392000 GHz
{ \EZTEW 2 (71 owl
MAXH o —1 .08 ABm
5.268688000 GHz
-10 J .\
N
F-50
-a60
-70
-840
Center 5.26 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 (05:34:58

11A 6Mbps CH52 5260MHZ

71/160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kH=z Marker 1 [T1 ]
VBW 2 MHz 10.38 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.301856000 GHz
20 Offget 1.2 dB OBW 17.264000000 MH=Z
1 Temp |1 [T1 ORW]
v _
L1y ; .17 dBm
WMMWWMM 5.291392000 GHz
;{ \EZTemp > te1 o
B |, _ ABm
5.308654000 GHz
.Wkﬁw
F-50
--60
H-70
-80
Center 5.3 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 05:40:23

11A 6Mbps CH60 5300MHZ

72 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.31 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.321840000 GHz
20 Offget 1.2 dB OBW 17.264000000 MH=zZ
1 Temp |1 [T1 ORW]
L1y v 1.04 dBEm
MM‘“‘WMW& 5.311392000 GHz
jﬂ by meme |2t o
B |, 2 1 e e
5.328654000 GHz
hhh*‘
F-50
--60
H-70
-80
Center 5.32 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018

05:45:32

11A 6Mbps CH64 5320MHZ

731160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kH=z Marker 1 [T1 ]
VBW 2 MHz 10.09 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.267616000 GHz
20 Offget 1.2 dB OBW 18.464000000 MH=Z
1 Temp |1 [T1 ORW]
L1y v .90 dBm
AT N Y 5.250784000 GHz
1 TTemp (2 [Tl OBW]
e Lo 12 dBm
/ 5.2659248000 GHz
F-10 J
o ,,
|
—-40
F-50
--60
F-70
-80
Center 5.26 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 09:37:45

11N 5G HT20 MCS0 CH52 5260MHZ

74 /1160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams!

Ref 20 dBm

RBW 500 kHz
VBW 2 MHz
AT 25 dB SWT 20 ms

FCC RF TEST REPORT

Marker 1 [T1 ]
10.26 dBm
5.307664000 GHz

20 Offget 1.2 dB OBW 1}8.448000000 MH=zZ
1 Temp |1 [T1 ORW]
~10 hd —0.83 dBm
WWWWWWW‘ 5.290764000 GHz
1 "zFemp 2 [T1 opwl
1A -0 44 dBEm
/ 5.3035214000 GHz
-10
-20
—-40
F-50
--60
--70
-80
Center 5.3 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018

09:42:42

11N 5G HT20 MCS0 CH60 5300MHZ

7517160

Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams!

EE
nld
L

BAND

Date:

Ref 20

RBW 500 kHz
VBW 2 MHz
dBm ALt 25 dB SWT 20 ms

FCC RF TEST REPORT

Marker 1 [T1 ]
9.14 dBm
5.316240000 GHz

20 Off

OBW 18.464000000 MHzZ
Temp |1 [T1 ORW]
.28 dBm

F10

5.31076§000 GHz
Tremp |2 [T1 ORBW]

5 dABm

5.329232000 GHz

F-50

--60

--70

-80

Center

5.32 GHz 4 MHz/

22.0CT.2018 09:46:3¢

Span 40 MHz

11N 5G HT20 MCS0 CH64 5320MHZ

76 /160

Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 7.88 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.282288000 GHz
20 Offget 1.2 dB OBW 37.504000000 MH=zZ
Temp |1 [T1 ORW]
—-1.50 dBm
5.251280000 GHz
“"\;@emp > tr1 ofu
(MAXH AdBm
\ 5.288784000 GHz
F-50
--60
-70
-80
Center 5.27 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:29:53

11N 5G HT40 MCS0 CH54 5270MHZ

771160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams!

EE
nld
L

BAND

Date:

Ref 20

RBW 1 MHz
VBW 3 MHz
dBm ALt 25 dB SWT 20 ms

FCC RF TEST REPORT

Marker 1 [T1 ]
§.21 dBm
5.297680000 GHz

20 Off

OBW 37.472000000 MHzZ
Temp |1 [T1 ORW]
.17 dBm

5.291313000 GHz

wNQZemp 2 [Tl OopwW]
ABm

\W 5.328784000 GHz
L

F-50

--60

--70

-80

Center

5.31 GHz 8 MHz/

22.0CT.2018 10:34:07

Span 80 MHz

11N 5G HT40 MCS0 CH62 5310MHZ

78 /160

Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams!

Ref 20 dBm

RBW 500 kHz
VBW 2 MHz
AT 25 dB SWT 20 ms

FCC RF TEST REPORT

Marker 1 [T1 ]
9.64 dBm
5.253408000 GHz

20 Offget 1.2 dB OBW 1}8.432000000 MH=zZ
1 Temp |1 [T1 ORW]
10 v .48 dBm
UMMMW»MWWWM 5.250814000 GHz
= f gdﬂ rFemp (2 [Tl ORW]
B |, Q.19 ABm
JAH \M 5.2659248000 GHz
F-10 wﬂﬁ" i*““
-20
T
—-40
F-50
--60
--70
-80
Center 5.26 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018

03:36:41

11AC HT20 MCSO0 CH52 5260MHZ

79/160

Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kH=z Marker 1 [T1 ]
VBW 2 MHz S.97 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.293408000 GHz
20 Offget 1.2 dB OBW 1}8.432000000 MH=zZ
1 Temp |1 [T1 ORW]
L1y v .34 dPBm
MWMMWMMW 5.290800000 GHz
1 TZemp |2 [T1 OBW]
MAXH o a7 ABm
i/ \\“ 5.309234000 GHz
F-10 m
F-20
—-40
F-50
--60
F-70
-80
Center 5.3 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 03:41:59

11AC HT20 MCSO0 CH60 5300MHZ

80/160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 500 kHz Marker 1 [T1 ]

VBW 2 MHz ©.81 dBm
Ref 20 dBm AT 25 dB SWT 20 ms 5.313472000 GHz
20 OQffget 1.2 dB OBW 18.432000000 MHZ

Temp |1 [T1 ORW]
-0.23 dBm

WMM 5.310800000 GHz
TZemp

F10

2 [T1 OpwW]
94 ABm

-0
}/ \ 5.329232000 GHz
--10 /ﬂ‘ M

i
}

—-40

F-50

--60

--70

-80

Center 5.32 GHz 4 MHz/ Span 40 MHz

BAND
Date: 23.0CT.2018 03:47:09

11AC HT20 MCSO0 CH64 5320MHZ

81/160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 7.96 dBm
Ref 20 dBm AT 25 dB SWT 20 ms 5.284464000 GHz
20 OQffget 1.2 dB OBW 37.344000000 MHZ

Temp |1 [T1 ORW]
.70 dBm
5.251440000 GHz

%@emp 2 [Tl OopwW]

o - 1 dBm
/ \m 5.288784000 GHz

-10 J‘(

--20 r V\‘\

N \“\M"L‘

F-50

F10

18

--60

--70

-80

Center 5.27 GHz 8 MHz/ Span 80 MHz

BAND
Date: 23.0CT.2018 04:44:33

11AC HT40 MCS0 CH54 5270MHZ

82 /160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 7.99 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.312784000 GHz
20 Offget 1.2 dB OBW 37.344000000 MH=zZ
Temp |1 [T1 ORW]
10 2 1.47 dBm
W W 5.291344000 GHz
r M\V;I’Zemp 2 [T1 OBW]
B |, b
i[ \ 5.328688000 GHz
10 / I
-20 r. l\%-(“
iBO ||| W
a0
F-50
--60
H-70
-80
Center 5.31 GHz 8 MHz/ Span 80 MHz
BAND

Date: 23.0CT.2018 04:50:21

11AC HT40 MCSO CH62 5310MHZ

83/160 Partl5 Subpart E §15.407 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 2 MHz Marker 1 [T1 ]
VBW 5 MHz §.55 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.317648000 GHz
20 Offget 1.2 dB OBW 17.696000000 MH=zZ
Temp |1 [T1 ORW]
< 1.28 dEm
5.251472000 GHz
%Emp 2 [T1 opwl
(MAXH = 54 ABm
\ 5.329168000 GHz
F-50
--60
-70
-80
Center 5.29 GHz 16 MHz/ Span 160 MH=z
BAND

Date: 23.0CT.2018 05:25:52

11AC HT80 MCSO0 CH58 5290MHZ

99% bandwidth(U-NI1-2C):

84 /160 Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 500 kH=z Marker 1 [T1 ]
VBW 2 MHz $.39 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.493240000 GHz
20 Offget 1.2 dB OBW 1}7.280000000 MH=zZ
. Temp |1 [T1 ORW]
L, - -0.09 dBm
WWMMMWW 5.491393000 GHz
;",, EZTemp 2 [T1 opwl
D | _ e
5.508672000 GHz
I
F-50
--60
-70
-80
Center 5.5 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 (05:49:58

11A 6Mbps CH100 5500MHZ
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RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.05 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.57383256000 GHz
20 Offget 1.2 dB OBW 1}7.280000000 MH=zZ
Temp |1 [T1 ORW]
.12 dBm
9Pkl o, 5.571393000 GHz
\ngemp 2 [T1 oWl
AR —0 .14 HABm
5.588672000 GHz
W,
F-50
--60
H-70
-80
Center 5.58 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 06:51:29

11A 6Mbps CH116 5580MHZ
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VBW 2 MHz
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Marker 1 [T1 ]
9.40 dBm

Ref 20 dBm Att 25 dB SWT 20 ms 5.701872000 GHz
20 Offget 1.2 dB OBW 17.264000000 MHzZ
. Temp |1 [T1 ORW]
L1y - -1.63 dBm
WWMWNWMWK 5.691392000 GHz
{ \\szTemp 2 [Tl OBW]
o |, 1 —d 45 dpm
5.70865¢000 GHz
|
-50
-60
-70
-80
Center 5.7 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018

06:58:56

11A 6Mbps CH140 5700MHZ

877160
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EE
nld
L

BAND

Date:

Ref 20

RBW 500 kHz
VBW 2 MHz
dBm ALt 25 dB SWT 20 ms

FCC RF TEST REPORT

Marker 1 [T1 ]
9.63 dBm
5.507584000 GHz

20 Off

OBW 18.480000000 MHzZ
Temp |1 [T1 ORW]

1
v -4.97 dbBm
WMWMW 5.4907684000 GHz
Temnp |2 Tl OBW
L5 ST [ 1
— Q AdBm

M% 5.509264000 GHz

F-50

--60

--70

-80

Center

5.5 GHz 4 MHz/

22.0CT.2018 09:50:48

11N 5G HT20 MCS0 CH100 5

Span 40 MHz

500MHZ
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RBW 500 kH=z Marker 1 [T1 ]
VBW 2 MHz 10.20 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.587600000 GHz
20 Offget 1.2 dB OBW 18.480000000 MH=Z
1 Temp |1 [T1 ORW]
L1y v -0.29 dBm
i ubton 5.57076§000 GHz
L P4 1 Femp |2 [Tl ORW]
MAXH Lo — 9 ABm
/ K 5.5859248000 GHz
L 10 M ‘l'%‘
20 f
—-40
F-50
--60
F-70
-80
Center 5.58 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 09:54:23

11N 5G HT20 MCS0 CH116 5580MHZ
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RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz §.91 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.693688000 GHz
20 Offget 1.2 dB OBW 1}8.448000000 MH=zZ
Temp |1 [T1 ORW]
1
L1y - -1.36 dEm
i o 5.690752000 GHz
N TFemp |2 [T1 ORBW]
MAXH o 0% dRm
5.7035200000 GHz
-10 ‘w‘
-20
T
—-40
F-50
--60
H-70
-80
Center 5.7 GHz 4 MHz/ Span 40 MHz
BAND

Date: 22.0CT.2018 09:58:20

11N 5G HT20 MCS0 CH140 5700MHZ
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RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 7.74 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.517840000 GHz
20 Offget 1.2 dB OBW 37.504000000 MH=zZ
Temp |1 [T1 ORW]
—0.60 dBm
5.4%91312000 GHz
"\g%emp 2 [r1 ofm
(MAXH — 44 dAPm
\ 5.528814000 GHz
f
N
F-50
--60
-70
-80
Center 5.51 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:38:03

11N 5G HT40 MCS0 CH102 5510MHZ
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RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 7.81 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.557872000 GHz
20 Offget 1.2 dB OBW 37.504000000 MH=zZ
Temp |1 [T1 ORW]
L, : -0.87 dBm
MM’MF 5.531344000 GHz
ny""‘"“”’w‘*”‘”’“‘"‘“’\ et "\LTTZemp > im1 o
MACH I I —1 06 dABm
f \ 5.568848000 GHz
B 1."‘(
-20
F-30 W‘LW
—-40
F-50
--60
-70
-80
Center 5.55 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:42:07

11N 5G HT40 MCS0 CH110 5550MHZ
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RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 7.58 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.666128000 GHz
20 Offget 1.2 dB OBW H7.440000000 MH=zZ
Temp |1 [T1 ORW]
-1.36 dBm
5.651280000 GHz
TBemp 2 [T1 opwl
MAzH b B .
\ 5.688720000 GHz
F-50
--60
-70
-80
Center 5.67 GHz 8 MHz/ Span 80 MHz
BAND

Date: 22.0CT.2018 10:46:17

11N 5G HT40 MCS0 CH134 5670MHZ
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RBW 500 kH=z Marker 1 [T1 ]
VBW 2 MHz $.10 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.493344000 GHz
20 Offget 1.2 dB OBW 1}8.464000000 MH=zZ
Temp |1 [T1 ORW]
1
~10 - - —0.49 dBm
WS TTPRTRY Y YY Y e 5. 19050§000 crz
jf \g@emp 2 (11 ofw
AR Lo 18 Apm
J \ 5.5059264000 GHz
10 Mwil N
-20
L} T
—-40
F-50
--60
-70
-80
Center 5.5 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 03:52:02

11AC HT20 MCS0 CH100 5500MHZ
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RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz $.71 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.573328000 GHz
20 Offget 1.2 dB OBW 1}8.432000000 MH=zZ
1 Temp |1 [T1 ORW]
10 v .08 dBm
MWWMWJM 5.570800000 GHz
TZemp |2 [T1 OBWI]
MAXH Lo 5 ABm
/{ \ 5.589232000 GHz
-10 }‘ﬂ %
. A,
—-40
F-50
--60
F-70
-80
Center 5.58 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 03:55:53

11AC HT20 MCSO0 CH116 5580MHZ
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RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz $.10 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.693424000 GHz
20 Offget 1.2 dB OBW 1}8.448000000 MH=zZ
Temp |1 [T1 ORW]
1
~10 - —0.61 dBm
g, L DM by Wb 5.690784000 GHa
j{“ \;@emp 2 ot o
MACH I I —0 .12 dAbm
/ \‘ 5.709232000 GHz
| 209 y
—-40
F-50
--60
-70
-80
Center 5.7 GHz 4 MHz/ Span 40 MHz
BAND

Date: 23.0CT.2018 04:01:34

11AC HT20 MCS0 CH140 5700MHZ
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RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 7.50 dBm
Ref 20 dBm AT 25 dB SWT 20 ms 5.515952000 GHz
20 OQffget 1.2 dB OBW 37.344000000 MHZ

Temp |1 [T1 ORW]
.23 dBm

W 5.491408000 GHz
M‘¥Femp

F10

2 [T1 OpBwW]

i
3

— 1 ABm

z
-0
J; ‘\ 5.528754000 GHz
L 10 / ¢
| 20 I
| Wﬁrw

F-50

--60

--70

-80

Center 5.51 GHz 8 MHz/ Span 80 MHz

BAND
Date: 23.0CT.2018 04:54:17

11AC HT40 MCS0 CH102 5510MHZ
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RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 7.93 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.558480000 GHz
20 Offget 1.2 dB OBW 3H7.408000000 MH=zZ
Temp |1 [T1 ORW]
10 L .77 dem
5.53137¢000 GHz
;}ﬂ‘ \‘ﬁemp 2 [Tl OBW]
Lo - 4Bm
// \M. 5.568784000 GHz
-10 Jwﬁ
-20 ’
-] Wy
F-50
--60
-70
-80
Center 5.55 GHz 8 MHz/ Span 80 MHz
23.0CT.2018 (04:58:42

11AC HT40 MCSO0 CH110 5550MHZ

98 /160

Partl5 Subpart E §15.407 Rev.01




@ Build Your Dreams!

RBW 1 MHz
VBW 3 MHz

FCC RF TEST REPORT

Marker 1 [T1 ]
7.41 dBm

Ref 20 dBm ALt 25 dB SWT 20 ms 5.673520000 GHz
20 Offget 1.2 dB OBW H7.376000000 MH=zZ
Temp |1 [T1 ORW]
~10 3 .55 dBm
TR 5.651312000 GHz
by o TLerp |2 [T1 OBWl
MAXH o —0 .50 ABm
5.688688000 GHz
-10
| -0 \
——-30
F-50
--60
--70
-80
Center 5.67 GHz 8 MHz/ Span 80 MHz
BAND

Date: 23.0CT.2018

05:03:11

11AC HT40 MCS0 CH134 5670MHZ
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RBW 2 MHz Marker 1 [T1 ]
VBW 5 MHz §.53 dBm
Ref 20 dBm ALt 25 dB SWT 20 ms 5.557712000 GHz
20 Offget 1.2 dB OBW |7.760000000 MH=zZ
Temp |1 [T1 ORW]
1
L, 2 1.08 dBEm
5.4%9153¢000 GHz
;‘ﬂm b A My \‘u Lo 2 [T1 oFw)
MAXH o —1 .07 ABm
/ \ 5.5659294000 GHz
-10
-20
——-30 L
—*43
F-50
--60
-70
-80
Center 5.53 GHz 16 MHz/ Span 160 MH=z
BAND

Date: 23.0CT.2018 05:46:05

11AC HT80 MCS0 CH106 5530MHZ
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5.2 Output Power

521 Description

For the band 5150-5250 MHz, the maximum conducted output power shall not exceed
250mWw.

For the bands 5250-5350 MHz and 5470-5600 MHz and 5650-5725 MHz bands, the
maximum conducted output power shall not exceed the lesser of 250mW(24dBm) or 11 dBm
+ 10log B, where B is the 26 dB emissions bandwidth in 1-MHz.

If transmitting antenna directional gain is greater than 6 dBi, the peak output power shall be

reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p greater than 500 mW shall implement
TPC in order to have the capability to operate at least 6 dB below the maximum permitted
e.i.r.p of IW.

5.2.2 Test Instruments
The measuring equipment is listed in the section 4.1 of this test report.

523 Test Procedure

a. The RF output of EUT was connected to the RADIO COMMUNICATION TESTER by RF
cable and attenuator. The path loss was compensated to the results for each

measurement.

b.  The EUT is configured to transmit continuously with a consistent duty cycle at its

maximum power control level.

524 Test Setup

Power Divider

System Simulator
e I r

EUT

O

Spectrum Analyzer
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5.25 Test Result

Test Band: 5GHz U-NII-1
Average ;
Data Gain o )
Mod. Channel | Fre.(MHz) | Conducted ) Limit(dBm) | Pass/Fail
Rata [dBI]
Power(dBm)
11a 6Mbps 36 5180 12.28 -1.42 24 Pass
11a 6Mbps 44 5220 11.64 -1.42 24 Pass
11a 6Mbps 48 5240 11.59 -1.42 24 Pass
11n
MCS0 36 5180 12.2 -1.42 24 Pass
HT20
11n
MCS0 44 5220 11.51 -1.42 24 Pass
HT20
11n
MCS0 48 5240 11.54 -1.42 24 Pass
HT20
11n
MCS0 38 5190 10.32 -1.42 24 Pass
HT40
11n
MCS0 46 5230 9.76 -1.42 24 Pass
HT40
11ac
MCS0 36 5180 12.09 -1.42 24 Pass
VHT20
11ac
MCS0 44 5220 11.59 -1.42 24 Pass
VHT20
11ac
MCS0 48 5240 11.69 -1.42 24 Pass
VHT20
11ac
MCS0 38 5190 10.23 -1.42 24 Pass
VHT40
11ac
MCS0 46 5230 9.85 -1.42 24 Pass
VHT40
11ac
MCS0 42 5210 10.03 -1.42 24 Pass
VHT80
Test Band: 5GHz U-NII-2A
Average i
Data Gain o i
Mod. Channel | Fre.(MHz) | Conducted ) Limit(dBm) | Pass/Fail
Rata [dBi]
Power(dBm)
11a 6Mbps 52 5260 11.62 -2 24 Pass
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11a 6Mbps 60 5300 12.05 2 24 Pass
11a 6Mbps 64 5320 12.13 -2 24 Pass
11n

MCS0 52 5260 11.54 2 24 Pass
HT20
11n

MCS0 60 5300 11.99 -2 24 Pass
HT20
11n

MCS0 64 5320 12.08 2 24 Pass
HT20
11n

MCS0 54 5270 9.87 2 24 Pass
HT40
11n

MCS0 62 5310 10.11 -2 24 Pass
HT40
11ac

MCS0 52 5260 11.59 -2 24 Pass
VHT20
11ac

MCS0 60 5300 12.08 2 24 Pass
VHT20
11ac

MCS0 64 5320 12.04 -2 24 Pass
VHT20
11ac

MCS0 54 5270 9.9 -2 24 Pass
VHT40
11ac

MCS0 62 5310 10.3 2 24 Pass
VHT40
11ac

MCS0 58 5290 9.98 2 24 Pass
VHT80
Test Band: 5GHz U-NII-2C

Average .

Data Gain o )
Mod. Channel | Fre.(MHz) | Conducted ) Limit(dBm) | Pass/Fail

Rata [dBi]

Power(dBm)

11a 6Mbps 100 5500 11.07 2.71 24 Pass
11a 6Mbps 116 5580 9.79 -2.71 24 Pass
11a 6Mbps 140 5700 9.4 -2.71 24 Pass
11n

MCSO0 100 5500 10.97 -2.71 24 Pass
HT20
11n

MCS0 116 5580 9.69 2.71 24 Pass
HT20
11n

MCSO0 140 5700 9.26 -2.71 24 Pass
HT20
11n

MCS0 102 5510 9.04 -2.71 24 Pass
HT40
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11n
MCSO0 110 5550 8.21 -2.71 24 Pass
HT40
11n
MCSO0 134 5670 7.73 -2.71 24 Pass
HT40
11ac
MCSO0 100 5500 10.97 -2.71 24 Pass
VHT20
11ac
MCSO0 116 5580 9.83 -2.71 24 Pass
VHT20
11ac
MCSO0 140 5700 9.38 -2.71 24 Pass
VHT20
11ac
MCSO0 102 5510 9.19 -2.71 24 Pass
VHT40
11ac
MCSO0 110 5550 8.22 -2.71 24 Pass
VHT40
11ac
MCSO0 134 5670 7.78 -2.71 24 Pass
VHT40
11ac
MCSO0 106 5530 8.6 -2.71 24 Pass
VHT80
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5.3 Power Spectral Density

5.3.1 Description

For the band 5150-5250 MHz, the peak power spectral density shall not exceed 11dBm in
any 1-MHz band.

For the bands 5250-5350 MHz and 5470-5600 and 5650-5725 MHz, the peak power spectral
density shall not exceed 11 dBm in any 1-MHz band.

If transmitting antenna directional gain is greater than 6 dBi, both the maximum conducted
output power and the peak power spectral density shall be reduced by the amount in dB that

the directional gain of the antenna exceeds 6 dBi.

5.3.2 Test Instruments
The measuring equipment is listed in the section 4.1 of this test report.

5.3.3 Test Procedure

a. The testing follows FCC KDB 789033 D01 General UNII Test Procedures v01r03.
Section F) Peak power spectral density (PPSD).

Note: Though the rule refers to “ peak power spectral density” , the intent is to measure
the maximum value of the time average of the power spectral density measured during a

period of continuous transmission.
#Method SA-2#

(Trace averaging across on and off times of the EUT transmissions, followed by duty cycle

correction).

b. The testing follows Method SA-2 of FCC KDB 789033 D01 General UNII Test Procedures

v01r03.

(1) Measure the duty cycle.
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(2) Set span to encompass the entire emission bandwidth (EBW) of the signal.
(3) Set RBW =1 MHz.

(4) SetVBW = 3 MHz.

(5) Number of points in sweep = 2 Span/RBW.

(6) Sweep time = auto.

(7) Detector = RMS.

(8) Trace average at least 100 traces in power averaging mode.

Add 10log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10log(1/0.25)=6 dB

if the duty cycle is 25 percent.
c. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

d. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.

534 Test Setup

=

Power Divider

L <

System Simulator

EUT

O

Spectrum Analyzer
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5.35 Test Result
5G U-NII-1
Power Limit(
Data Frequenc Duty Spectral Gain | dBm/
Mode Channel ) ) P/F
Rate y(MHz) Factor(dB) | Density(dBm/ | [dBi] 1MH
1MHz) z)
11A 6Mbps 36 5180 0.08 4,95 -1.42 11 PASS
1A 6Mbps 44 5220 0.08 5.03 -1.42 11 PASS
11A 6Mbps 48 5240 0.08 4.88 -1.42 11 PASS
11N 5G
MCS0 36 5180 0.09 476 -1.42 11 PASS
HT20
11N 5G
MCS0 44 5220 0.09 4.68 -1.42 11 PASS
HT20
11N 5G
MCS0 48 5240 0.09 4.84 -1.42 11 PASS
HT20
11N 5G
MCS0 38 5190 0.22 -0.57 -1.42 11 PASS
HT40
11N 5G
MCS0 46 5230 0.22 -0.72 -1.42 11 PASS
HT40
11AC
MCS0 36 5180 0.07 450 -1.42 11 PASS
HT20
11AC
MCS0 44 5220 0.07 4.62 -1.42 11 PASS
HT20
11AC
MCS0 48 5240 0.07 5.18 -1.42 11 PASS
HT20
11AC
MCS0 38 5190 0.18 -0.97 -1.42 11 PASS
HT40
11AC
MCS0 46 5230 0.18 -0.56 -1.42 11 PASS
HT40
11AC
MCS0 42 5210 0.38 -3.07 -1.42 11 PASS
HT80
5G U-NII-2A
Power Limit(
Data Frequenc Duty Spectral Gain | dBm/
Mode Channel ) ) P/F
Rate y(MHz) Factor(dB) | Density(dBm/ | [dBi] 1MH
1MHz) Z)
1A 6Mbps 52 5260 0.10 474 -2.00 11 PASS
1A 6Mbps 60 5300 0.10 4.62 -2.00 11 PASS
1A 6Mbps 64 5320 0.10 472 -2.00 11 PASS
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11N 5G
MCS0 52 5260 0.12 5.04 -2.00 11 PASS
HT20
11N 5G
MCS0 60 5300 0.12 4.71 -2.00 11 PASS
HT20
11N 5G
MCS0 64 5320 0.12 4.83 -2.00 11 PASS
HT20
11N 5G
MCS0 54 5270 0.18 -0.65 -2.00 11 PASS
HT40
11N 5G
MCS0 62 5310 0.18 -0.83 -2.00 11 PASS
HT40
11AC
MCS0 52 5260 0.10 5.19 -2.00 11 PASS
HT20
11AC
MCS0 60 5300 0.10 5.11 -2.00 11 PASS
HT20
11AC
MCS0 64 5320 0.10 474 -2.00 11 PASS
HT20
11AC
MCS0 54 5270 0.22 -0.47 -2.00 11 PASS
HT40
11AC
MCS0 62 5310 0.22 -0.93 -2.00 11 PASS
HT40
11AC
MCS0 58 5290 0.45 2.37 -2.00 11 PASS
HT80
5G U-NII-2C
Power Limit(
Data Frequenc Duty Spectral Gain | dBm/
Mode Channel : ) P/F
Rate y(MHz) Factor(dB) | Density(dBm/ | [dBi] 1MH
1MHz) z)
1A 6Mbps 100 5500 0.10 4.71 -2.71 11 PASS
1A 6Mbps 116 5580 0.10 5.12 -2.71 11 PASS
1A 6Mbps 140 5700 0.10 470 2.71 11 PASS
11N 5G
MCS0 100 5500 0.14 4.63 2.71 11 PASS
HT20
11N 5G
MCS0 116 5580 0.14 478 2.71 11 PASS
HT20
11N 5G
MCS0 140 5700 0.14 4.33 2.71 11 PASS
HT20
11N 5G
MCS0 102 5510 0.20 -1.07 -2.71 11 PASS
HT40
11N 5G
MCS0 110 5550 0.20 -0.58 2.71 11 PASS
HT40
11N 5G
MCS0 134 5670 0.20 -1.07 2.71 11 PASS
HT40
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11AC
MCSO0 100 5500 0.10 4.71 -2.71 11 PASS
HT20
11AC
MCSO0 116 5580 0.10 4.82 -2.71 11 PASS
HT20
11AC
MCSO0 140 5700 0.10 5.00 -2.71 11 PASS
HT20
11AC
MCSO0 102 5510 0.20 -0.98 -2.71 11 PASS
HT40
11AC
MCSO0 110 5550 0.20 -0.93 -2.71 11 PASS
HT40
11AC
MCSO0 134 5670 0.20 -1.32 -2.71 11 PASS
HT40
11AC
MCSO0 106 5530 0.44 -2.96 -2.71 11 PASS
HT80
5G U-NII-1
® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 4.87 dBm
Ref 20 dBm Attt 45 dB SWT 20 ms 5.181442308 GHz
20 Offget 0.7 dB
10
1
B Pante R
L 10 // \
L. S q
| 40 w*/” %\1
muumwwwwﬂfj MMK\LWWNMWm
F-50
--60
=70
-80
Center 5.18 GHz 5 MHz/ Span 50 MHz

Date: 15.NOV.2018 04:13:16

11A 6Mbps CH36 5180MHZ
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Date:

Ref 20 dBm Attt

RBW 1 MHz
VBW 3 MHz
45 dB SWT 20 ms

FCC RF TEST REPORT

Marker 1 [T1 ]
4.95 dBm
5.218878205 GHz

20 OQffget 0.7 dB

F10

L
7

) //
F-10

——-30 f

Py

F-50

--60

--70

-380

Center 5.22 GHz

13.N0V.2018 11:05:20

5 MHz/

Span 50 MHzZ

11A 6Mbps CH44 5220MHZ
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Ref 20

dBm

ALt

RBW 1 MHz
VBW 3 MHz
45 dB SWT 20 ms

FCC RF TEST REPORT

Marker 1 [T1 ]
4.80 dBm
5.241602564 GHz

20 Off

dB

F10

[

F-10

—-20

——-40

F-50

--60

--70

-380

Center

Date: 13.NOV.2018

5.24 GHz

09:52:04

5 MHz/

Span 50 MHzZ

11A 6Mbps CH48 5240MHZ
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® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 4.67 dBm

Ref 20 dBm Attt 45 dB SWT 20 ms 5.178557692 GHz

20 OQffget 0.7 dB

F10

/ \

iR
5
?

J

L —40 .f’}'

F-50

--60

--70

-380

Center 5.18 GHz 5 MHzZ/ Span 50 MHz

Date: 13.NCV.2018 09:59:06

11N 5G HT20 MCS0 CH36 5180MHZ
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® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 4.59 dBm

Ref 20 dBm Attt 45 dB SWT 20 ms 5.221762821 GHz

20 OQffget 0.7 dB

F10

/ \

[

L

F-50

--60

--70
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5.4 Frequency Stability

5.4.1 Description

Manufactures of U-NII devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation
as specified in the user’s manual.

54.2 Test Instruments
The measuring equipment is listed in the section 4.1 of this test report.

5.4.3 Test Procedure

a. To ensure emission at the band edge is maintained within the authorized band, those
values shall be measured by radiation emissions at upper and lower frequency points, and

finally compensated by frequency deviation as procedures below.

b. The EUT was operated at the maximum output power, and connected to the spectrum
analyzer, which is set to maximum hold function and peak detector. The peak value of the
power envelope was measured and noted. The upper and lower frequency points were

respectively measured relatively 10dB lower than the measured peak value.

c. The frequency deviation was calculated by adding the upper frequency point and the lower
frequency point divided by two. Those detailed values of frequency deviation are provided

in table below.

544 Test Setup

=

Power Divider
System Simulator -
EUT
O
Spectrum Analyzer Thermal Chamber
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5.45 Test Result

5G U-NII-1

Frequency Stability(PPM)

Mode Data Rate | Channel | Frequency(MHz) 25°C P/F
3.8V 3.4V 4.2V
11A 6Mbps 36 5180 0.82 0.43 0.31 PASS
1A 6Mbps 44 5220 0.8 0.43 0.3 PASS
1A 6Mbps 48 5240 0.79 0.43 0.29 PASS
11N 5G HT20 MCSO0 36 5180 0.76 0.42 0.28 PASS
11N 5G HT20 MCS0 44 5220 0.74 0.41 0.27 PASS
11N 5G HT20 MCS0 48 5240 0.72 0.41 0.27 PASS
11N 5G HT40 MCSO0 38 5190 0.7 0.4 0.26 PASS
11N 5G HT40 MCS0 46 5230 0.69 0.4 0.25 PASS
11AC HT20 MCS0 36 5180 0.68 0.4 0.25 PASS
11AC HT20 MCSO0 44 5220 0.67 0.41 0.25 PASS
11AC HT20 MCSO0 48 5240 0.66 0.41 0.26 PASS
11AC HT40 MCS0 38 5190 0.66 0.41 0.25 PASS
11AC HT40 MCSO0 46 5230 0.66 0.41 0.26 PASS
11AC HT80 MCSO0 42 5210 0.63 0.4 0.22 PASS
5G U-NII-2A

Frequency Stability(PPM)

Mode Data Rate | Channel | Frequency(MHz) 25°C P/F
3.8V 3.4V 4.2V

1A 6Mbps 52 5260 0.64 0.41 0.26 PASS
1A 6Mbps 60 5300 0.64 0.42 0.26 PASS
1A 6Mbps 64 5320 0.63 0.41 0.26 PASS
11N 5G HT20 MCSO0 52 5260 0.61 0.4 0.24 PASS
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11N 5G HT20 MCSO0 60 5300 0.6 0.4 0.23 PASS
11N 5G HT20 MCS0 64 5320 0.6 0.39 0.23 PASS
11N 5G HT40 MCS0 54 5270 0.58 0.38 0.22 PASS
11N 5G HT40 MCSO0 62 5310 0.56 0.39 0.21 PASS
11AC HT20 MCS0 52 5260 0.56 0.39 0.22 PASS
11AC HT20 MCS0 60 5300 0.55 0.39 0.22 PASS
11AC HT20 MCSO0 64 5320 0.55 0.39 0.22 PASS
11AC HT40 MCS0 54 5270 0.56 0.39 0.23 PASS
11AC HT40 MCS0 62 5310 0.55 0.39 0.22 PASS
11AC HT80 MCSO0 58 5290 0.54 0.35 0.22 PASS
5G U-NII-2C
Frequency Stability(PPM)
Mode Data Rate | Channel | Frequency(MHz) 25°C P/F
3.8V 3.4V 4.2V
1A 6Mbps 100 5500 0.55 0.4 0.23 PASS
1A 6Mbps 116 5580 0.55 0.4 0.23 PASS
1A 6Mbps 140 5700 0.54 0.4 0.22 PASS
11N 5G HT20 MCS0 100 5500 0.53 0.4 0.21 PASS
11N 5G HT20 MCS0 116 5580 0.52 0.39 0.2 PASS
11N 5G HT20 MCS0 140 5700 0.51 0.39 0.2 PASS
11N 5G HT40 MCS0 102 5510 0.5 0.38 0.19 PASS
11N 5G HT40 MCS0 110 5550 0.5 0.38 0.19 PASS
11N 5G HT40 MCSO0 134 5670 0.5 0.38 0.19 PASS
11AC HT20 MCS0 100 5500 0.49 0.39 0.19 PASS
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11AC HT20 MCSO0 116 5580 0.5 0.39 0.2 PASS
11AC HT20 MCSO0 140 5700 0.5 0.38 0.19 PASS
11AC HT40 MCSO0 102 5510 0.49 0.39 0.19 PASS
11AC HT40 MCSO0 110 5550 0.5 0.4 0.2 PASS
11AC HT40 MCSO0 134 5670 0.49 0.4 0.2 PASS
11AC HT80 MCSO0 106 5530 0.49 0.4 0.22 PASS
5G U-NII-1
Frequency Stability(PPM)
Data
Mode Channel | Frequency(MHz) 3.8V P/F
Rate
20c | -10c | oc | 10c | 20c | 30cc | 40c | s0°c | e0°C

11A | 54Mbps 36 5180 757 | 818 | 6.94 | 373 | 147 | 015 | -2.85 | -452 | -4.92 | Pass

11A | 54Mbps 44 5220 758 | 818 | 6.94 | 374 | 1.47 | -0.16 | -2.86 | -4.53 | -4.91 | Pass

11A 54Mbps 48 5240 7.58 819 | 694 | 3.74 | 1.46 | -0.19 | -2.87 | -4.54 | -4.91 | PASS
TIN

5G MCS7 36 5180 7.59 8.18 | 6,93 | 3.73 | 1.44 | -0.22 -2.9 -455 | -4.91 | PASS
HT20

TIN

5G MCS7 44 5220 7.59 8.18 | 693 | 3.73 | 1.43 | -0.24 | -2.92 | -4.56 -4.9 PASS
HT20

TIN

56 | mcs? 48 5240 76 | 818 | 6.93 | 373 | 141 | -027 | -2.94 | -457 | -4.89 | Pass
HT20

TIN

56 | mcs? 38 5190 8 | 818 | 692|372 14 | 03 | 296 | -450 | -a89 | Pass
HT40

TIN

56 | mcs? 46 5230 790 | 818 | 692 | 373 | 14 | 031 | 297 | -450 | -488 | Pass
HT40

|1.|ng% MCS8 36 5180 799 | 818 | 691 | 373 | 130 | 033 | 200 | -46 | -488 | pass
alég MCS8 44 5220 798 | 8190 | 692 | 375 | 130 | 035 | -3 46 | -a88 | Pass
tC | mess 48 5240 798 | 819 | 692 | 376 | 1.39 | 036 | 301 | -461 | 487 | Pass
alT’zg MCS9 38 5190 796 | 818 | 692 | 377 | 137 | 038 | 302 | -462 | -488 | Pass
alTﬁ% MCSO 46 5230 795 | 819 | 691 | 377 | 138 | 030 | 303 | -462 | -48 | Pass
alT’;g MCS9 42 5210 786 | 812 | 685 | 375 | 135 | -0.30 | -3.04 | -461 | -488 | Pass
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5G U-NII-2A
Frequency Stability(PPM)
Mode (DEE Channel | Frequency(MHz) 3.8V P/F
Rate
20c | -10c | o'c | 10c | 20°c | 30°c | 40°c | s0°C | eocc

11A | 54Mbps 52 5260 704 | 819 | 6901 | 38 | 137 | -043 | -3.06 | -464 | -a86 | PASS
11A | 54Mbps 60 5300 703 | 819 | 692 | 381 | 1.38 | -0.44 | -3.07 | -464 | -a85 | PAsS
11A | s4mbps 64 5320 793 | 819 | 691 | 382 | 1.37 | -046 | -3.08 | -465 | -a85 | PAsS
N
56 | Mcs7 52 5260 792 | 819 | 69 | 382 | 136 | -049 | 311 | -466 | -484 | PASS
HT20
N
56 | Mcs7 60 5300 702 | 819 | 69 | 383 | 135 | -051 | -312 | -467 | -a83 | PAss
HT20
TN
56 | Mcs7 64 5320 701 | 819 | 69 | 38 | 134 | -053 | -3.14 | -467 | -a83 | PAss
HT20
N
56 | Mcs7 54 5270 79 | 819 | 689 | 381 | 1.33 | -056 | -3.16 | -4.69 | 482 | PAsS
HT40
TN
56 | Mcs7 62 5310 780 | 819 | 680 | 381 | 133 | -057 | -3.17 | -460 | -a.82 | PAss
HT40
ﬁléﬁ MCS8 52 5260 788 | 810 | 6.80 | 383 | 1.33 | -058 | -3.18 | -460 | -a.82 | PAss
alTAzg Mcs8 60 5300 787 | 819 | 680 | 385 | 133 | -050 | 319 | -47 | -a81 | PAss
HAC | mess 64 5320 786 | 819 | 69 | 387 | 133 | -061 | -3.19 | -47 | -a81 | PAss
ﬁlﬁﬁ MCS9 54 5270 785 | 810 | 680 | 388 | 133 | -062 | -32 | -471 | -a81 | PAss
alT’zg MCS9 62 5310 783 | 810 | 680 | 39 | 134 | 064 | 321 | 471 | -a8 | Pass
HAC | meso 58 5290 777 | 816 | 684 | 380 | 1.33 | -064 | -324 | 473 | -a77 | Pass

5G U-NII-2C

Frequency Stability(PPM)
Mode g:: Channel | Frequency(MHz) 3.8V P/F
20c | -10c | o'c | 10°c | 20°c | 30°c | 40°c | s0°C | eocc

11A | sambps | 100 5500 781 | 82 | 69 | 393 | 135 | -065 | -323 | -472 | -4.79 | pass
11A | sambps | 116 5580 78 | 82 | 69 | 394 | 1.36 | 067 | 324 | -473 | -478 | PAsS
11A | sambps | 140 5700 779 | 82 | 69 | 395 | 136 | -068 | -325 | 474 | -a78 | Pass
N
56 | Mcs7 100 5500 779 | 82 | 69 | 395 | 136 | 0.7 | -326 | 474 | -a77 | Pass
HT20
TN
56 | Mmcs7 116 5580 778 | 82 | 680 | 394 | 136 | -072 | -328 | -475 | -a.76 | PAss
HT20
TN
56 | Mcs7 140 5700 777 | 82 | 680 | 395 | 135 | 074 | 33 | 476 | -4.76 | PAss
HT20
N
56 | Mmcs7 102 5510 776 | 82 | 688 | 396 | 136 | -0.76 | -331 | -476 | -4.75 | pAss
HT40
1IN
56 | Mcs7 110 5550 774 | 82 | 680|397 | 137 | 077 | 332 | 477 | -475 | pass
HT40
1IN
56 | Mcs7 134 5670 774 | 82 | 680 | 390 | 138 | 078 | 332 | 477 | -4.75 | Pass
HT40
11AC
Hbo | mcss 100 5500 772 | 82 | 680 | 402 | 130 | 079 | 332 | 478 | -4.74 | Pass
HAC | mess 116 5580 771 | 82 | 689 | 403 | 14 | 08 | -334 | -478 | -a74 | Pass
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HAC ] mess 140 5700 77 | 82 |e680| 404 | 14 | 081 | 334 | -478 | -473 | PAss
HAC | meso 102 5510 77 | 819 | 689 | 406 | 141 | -083 | 335 | 479 | -a72 | PAsS
HAC ] meso 110 5550 767 | 821 | 6.80 | 406 | 142 | 083 | -336 | 479 | -473 | Pass
LAC | meso 134 5670 766 | 82 | 691 | 409 | 143 | 083 | -336 | 479 | -a.73 | Pass
HAC | meso 106 5530 761 | 816 | 6.88 | 405 | 142 | 085 | 337 | -a8 | -471 | Pass
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6 SAMPLE PICTURE

Reference attachment : Test Setup Photos 2
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7 APPENDIX - INFORMATION ON THE TESTING LABORATORIES

We, BYD Precise Manufacture Co., Ltd., were founded in 2007 to provide our best
service in RF, Radio consultation. Our laboratories are accredited by the following
accreditation bodies according to ISO/IEC 17025 (2005) .

USA A2LA
Certificate No.: 4886.01

Copies of accreditation certificates could be inquired from our office. If you have
any comments, please feel free to contact us at the following:

EMC / RF / Lab:

Tel: +86-755 8489 8888 55501
Fax: +86-755 8964 3771

--- END ---
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